v

oI

(] g‘f @ MG M@ @ @ @

) <-
iz = |

an

:'u

B @

(EOIC)] (f?]

IIII ®

=1 £
] s
— -I\Tﬁ I
o |
7 -:“a @ @2 6309 GDED G cl,w B OBQA® 0 9 O0O® ©® @ © )eoe (JQ @0l
FRAME ASSEMBLY (1)

S/N Our part No. Part No. Description Part name Qty.
1 TBFF0614 0906104-0015  [LOCK NUT M8 AR LB AEMSX 16 4
2 507300-013 0507300-0182 |LEFT-UP SWING ARM BiELEE 1
3 906160- 0906162-0002 [LOCK NUT M10x1.25 NAEZIERM10x1.25 21
4 507400-013 0507400-0201  |LEFT-DOWN SWING ARM BlE TR 1
5 0804004-0023 [F.FENDRR SUPPORT RN e 1
6 906104-044 0906104-0044 |[HEXANGULAR BOLT M10x1.25%60 A %wﬁ&%#’*Mle 1.25%60 8
7 501300-033 0501300-0033  |[FRONT SHOCK ABSORBER ALEE 2
3 TBFF1203 0906104-0040 |[HEXANGULAR BOLT M10x1.25x40 A Jwﬁ’ B2 FEM10x1.25%40 9
9 804004-033 0804005-0033  [LEFT SUPPORT, FRONT FENDER BIESYEAR A SC 24 1
10 0906104-0006 [HEXANGULAR BOLT M6x16 B kAT AIEREM6X 16 11
11 360200-001 0360200-0001 |PROTECT PLATE, ENGINE ki 1
12 0511000-0637 |FRAME ASSY EX N384 1
13 536200- 0536100-0031  |[FOOTEST BB AR 2
14 906104-036 0906104-0036  |HEXANGULAR BOLT M10x1.25x25 FNA L A IEEMI0x1.25%25 4
15 536400-079 0536400-0079 [LEFT PEDAL EFHM 1
16 530007-003 0530007-0003  |LEFT FOOTREST SUPPORT Pk ) S 1
17 0801010-0003  |SHAFT SUSPENSION MRS 1
18 312100-002 0312100-0002  |SINGLE HORN LUV 1
19 512100-062 0512100-0312 |BUMPER BAR REAL 1

20 904102-001 0904102-0001 [BALANCE GRUM THEFFRR 2
21 540300-038B 0540300-0192  [Raer shock absorber BEHERR 1
22 430420-005 0430420-0005 |REAR BREAK PEDAL SUPPORT J& il Zh AR PR A S 4 1
23 511100-357 0511100-0357 |REAR FRAME TAILE ERERR 1
24 0906104-0020 |[HEXANGULAR BOLT M8x40 7 kAT A IEREMS x40 8
25 333302-022 0333302-0022 [FRONT-RIGHT STEERING LAMP SUPPORT |®ilA #[f k] S2 4 1
26 805501-013 0805501-0013  |R.FENDER L.SUPPORT TEERTERR A SR 1
27 805502-013 0805502-0013  |R.FENDER R.SUPPORT TR S 1
28 713100-012 0713100-0120  |R.CARRIER B 1
29 333402-022 0333402-0022 [FRONT-LEFT STEERING LAMP SUPPORT |l Z2 4 [f) k] 2 4 1
30 0511700-0004 |BALANCE BAR :F1§1 i 1
31 430510-004 0430510-0004 | SWING ARM TIE ROD R BT 2
32 540300-038B 0540300-0192  [Raer shock absorber BEHERR 1
33 507500-013 0507500-0233  |RIGHT-UP SWING ARM AlG LR 1
34 507600-013 0507600-0165 [RIGHT-DOWN SWING ARM BiE TEE 1
35 430001- 0430001-0004 |REAR BRAKE RESET SPRING Ja il Bl [l 3 1
36 430002-001 0430002-0001  |REAR BRAKE SWITCH SPRING [FEEES 1
37 530008-003 0530008-0003 [RIGHT FOOTREST SUPPORT £ JiA R =2 28 1
38 536500-079 0536500-0079 [RIGHT PEDAL AN 1
39 430400-069 0430400-0069 [REAR BRAKE PEDAL Ta R 1

40 536511-011 0536600-0139  |PEDAL NET ERIG] 1

41 0511710-0003 |BALANCE PLANTE AT AR 2

42 507801-001 0507801-00009  [Top ball joint 2




® @ @ @

@ € @)

@ Q @ OO® ®

™

-

CIEHEHED €8 @ @ e & @ a

ENGINE & WIRING ASSEMBLY (2)

D ®

@ @ wae @

10

S/N Part No. Description Part name Qty.
1 100004-054 0100004-0051 |[INLET TUBE HAE 1
2 0311000-0001 [ALARM BhiE Al 1
3 0261230245 0309500-0001 [BAROMETRIC PRESSURE SENSOR KEE e kA 1
4 100007-003 0100007-0003 [INLET TUBE GRUM HRERE 1
5 0110000-0562 |[MOTOR ASSY KRB, 1
6 510001-003 0510001-0013  |[ENGINE SUPPORT Rl B 1
7 161200-002 0161200-0002 |OIL ATOMIZER e 1
8 0170200-0005 [FLITTER CLICK 2L AR 1
9 801600-0001 0801600-0001  |[FUEL PUMP SHE 1
10 152000-005 0152000-0032 |WATER COOL COMP. KA ER L 1
11 171000-073 0171000-0073  |AIR FILTER TR 1
12 301500-001 0301500-0001 [FUEL PUMP RELAY SISk AR 1
13 304200-004 0304200-0004  [IGNITION CAP HKIE 1
14 161400-003 0161400-0003 [THROTTLE AT 1
15 307000-411 0307000-0411  |MAIN CABLE COMP F 1
16 304300-001 0304300-0001  [IGNITION COIL BUR R B AR 1
17 | YYPT15025007 0301000-0002  [START RELAY BEn4k AR 1
18 0906104-0006 |HEXANGULAR BOLT M6x16 A LA ALIBFEM6X 16 2
19 162200-008 0162200-0008  |OIL-GAS SEPARATOR HED B 2

20 302000-022 0302000-0022 |REGULATOR i R A 1

21 305001-001 0305001-0001  |STARTER SUPPORT BRBFXE 1

22 0906104-0008 [HEXANGULAR BOLT M6x25 A kAT RIBAEM6x25 2

23 0303100-0004 |BATTERY ASSY Z b 1

24 0802002-0008 |OIL TUBE HE 1

25 0303500-0001 [BATTERY PLATE GRUM bR ZE 1

26 0303300-0005 [BATTERY PLATE b ER 1

27 306500-002 0306500-0002  |[FLASHER [N aE 1

28 0802002-0008 |OIL TUBE HE 1

29 231000-040 0231000-0040 |CHAIN B 1

30 160100-003 0160100-0003 |FUEL FILTER PRI e RS 1

31 211000-039 0211000-0039  |Shift pedal I EETIT 1

32 0906162-0001 [HEXANGULAR BOLT M8 NASLEE MIERIMS 4

33 0906104-0028 [HEXANGULAR BOLT M8*90 7 LR S IR MS*90 4

34 0510012-0011 [ENGINE SUPPORT RANHLETEEE 2

35 200615-18746 0181002-0001 |OXYGEN SENSOR SAL R 1

36 [408000-013-16 0309200-0026  |SPEED SENSOR IR AR AR 1

37 17283 0305300-0002 |ECU ECU 1

38 906162-002 0906162-0002 [HEXANGULAR BOLT M10 FA LR IR RIMI0 2

39 0902001-0010 |HEXANGULAR BOLT M10*115 A LEIM10*115 2

40 181000-342 0181000-0342 |MUFFLER ASSY JHAE R 1




@@ @36 @ 11 a1 @ ep GO @ e» 5 @ @ e e
COVERING PARTS ASSEMBLY (3)

S/N Part No. Description Part name Qty.
1 807101-046 0807101-0046 |FRONT FENDER AlEE 1
2 0904229-0006  [PAD B 2 36
3 0906170-0003  [BOLT M6x20 FEAEER I K P AL IRETM6x20 36
4 331000-053 0331000-0053 |HEAD LIGHT ASSY BITEB AT 5k 1
5 804100-065 0804100-0650 |[FRONT FENDER IEERI 1
6 360100-022 0360100-0022  |[IGNITION SWITCH LOCK BARIFFERB 1
7 0800005-0002  |TANK COVER SUPPORT SES TR 2
3 0906181-0002 [NUT CLICK IRk 4
9 0303400-0001 [BATTERY GASKET 2 i 2 i A 1
10 333600-017 0333600-0017 |REAR-LEFT STEERING LAMP BEERIT 1
11 805100-089 0805100-0894 [REAR FENDER JEEENA A 1
12 | QBK-32600-0000 0306400-0001 [REAR REFLECTOR BERSEE 2
13 0902001-0010  |TOOLS EETH 1
14 0905606-0002  [Battery foam EL RN 2
15 0904101-0025 [BAND $LAt 1
16 0904101-0003 [BAND fLar 1
17 0186000-0009 [HEAT-INSULATION CUSHION i FA 1
18 0904222-0007 |H-RUBBER IFR 2
19 0902007-0012  |[FLANGING BUSH it & 2

20 800620-002 0800620-0002 [R.TANK COVER SHFEE IR 1
21 0904222-0006 |H-RUBBER IF 2
22 0333800-0001  [L.TURN LIGHT SUPPORT R K] S 1
23 333400-018 0333400-0018 [FRONT-LEFT STEERING LAMP BT EL AT 1
24 801000-003 080100A-0003 |FUEL TANK ASSY SHIFE SR 1
25 800610-002 0800610-0002 |L.TANK COVER SHEEYIR 1
26 0306004-0005  [R.RELECTOR SUPPORT ERSEXE 2
27 701000-1129 0701000-1129  |SEAT CUSHION [FE 1
28 333700-017 0333700-0017 |REAR-RIGHT STEERING LAMP BRI 1
29 0333810-0001  |R.TURN LIGHT SUPPORT LA AR 1
30 0333500-0018 [FRONT-RIGHT STEERING LAMP BIA R4 1
31 0904107-0028 |RUBBER GASKET [ 1
32 0306102-0004 [R.RELECTOR =B 2
33 0904222-0008  |H-RUBBER IF 3
34 0332000-0043  |TAIL LIGHT COMP. BT Rk 1
35 308500-009 0308500-0009  [OIL SENSOR PRIEAL R 1




@ @ @ @ @ @

ARG Ht J_i

@ @C

—

E is:
2] @y a3 (L 23 @ @ @ 27 2 @D
REAR WHEEL ASSEMBLY (4)

S/N Part No. Description Part name Qty.
1 408000-009 0408000-0100 [REAR TYRE JEEE 2
2 0400300-0001  [INFLATING VALVE =¥ 2
3 246010-011 0246010-0011 [BALL CAGE HALF SHAFT BRIE 140 2
4 508200-002 0508200-0002 iiPLI:EORT BODY.REAR-RIGHT WHEEL 1
5 508100-002 0508100-0002 Z;EI;ORT BODY,REAR-LEFT WHEEL 1
6 902003-004 0902003-0004 |DOUBLE SHAFT pyORill 2
7 906213-007 0906213-0007 [NUT M10 HEFIZREMI0 8
8 0906104-0044 [HEXANGULAR BOLT M10x60 A kAT AIBAEM10x60 8
9 0906300-0001  [PLASTIC CLICK BHEF 3
10 444000-002 0444000-0002  [Rear brake caliper HEE 1
11 902009-011 0902009-0011 |BUSH W 1
12 506100-008 0506100-0008  [LEFT-UP SWING ARM BRELEE 1
13 444001-003 0444001-0003 |[MOUTING BRACKET OF VEHICLE PUM |0} ZE 448 S 4 1
14 506400-003 0506400-0003  |R. RIGHT-DOWN SWING ARM BRETEE 1
15 0906171-0006  [PIN CUTTER FF O 45340 2
16 906108-018 0246010-0012-1 |[NUT M18*1.5 EFFHELREEM18*1.5 2
17 906215-041 0906215-0041 |[NON-STANDERD GASKET JEAR L 2
18 405000-119 0405000-0119 |REAR HUB EiE 2
19 444002-001 0444002-0001  |[PARKING BREAK DISC UF i Zh 2 1

20 243033-025 0243033-0025 |REAR BREIDEG COVER EftE 1

21 0906104-0015 |HEXANGULAR BOLT M8x16 TS AT ALIBAEMS X 16 8

22 442001-034 0442001-0034 |REAR BRAKE DISC TRREFIA 2

23 506200-003 0506200-0003  [LEFT-DOWN SWING ARM Bk T 1

24 506300-003 0506300-0003  [RIGHT-UP SWING ARM/ Rear ah LR 1

25 243010-083 0243010-0083 [REAR TYRE CONNECT PLATE iR 2

26 0906104-0006 [HEXANGULAR BOLT M6x16 AL I MOx 16 2

27 243016-030 0243016-0030 [REAR BRIDGE DISC BREAK BASE [ER RIS 1

28 405101-0031 0405101-0031  [CHAIN WHELL BASE BERS )R 1

29 904206-007 0904206-0007 |DUSTPROOF RUBBER BOOT [N 2

30 405100-76 0405100-0076  |SPROCKET WHELL EES 1

31 243065-002 0243065-0002  [DIFFIRENCIAL ASSY =R R LK 1




@

@ 11 10 12

g

@ 1240 11 (1D

@

® ® ® @ @ @ ® ® @
FRONT WHEEL ASSEMBLY (5>
S/N Part No. Description Part name Qty.
1 401000-124 0401000-0124 |FRONT TYRE HUB BIAC#¢ 2
2 404000-036 0404000-0102  |[FRONT TYRE B 2
3 505000-005 0505000-0025 |KNUCKLE ASSY % [ A 1
4 0906171-0002  |PIN CUTTER FF O 42x20 4
5 430500- 0430500-0041  |TIE ROD ASSY e A AT A 1
6 906174-001 0906174-0001 [CROSS BOLT M6X16 +F RN L IRETM6x16 12
7 441600-018 0441600-0018  [FRONT DISC SEAT BRI E B 2
8 441001-017 0441001-0017 |FRONT BRAKE DISC BIRER 2
9 906160- 0906213-0007 [NUT M10 HESEUZRE M10 8
10 0906215-0003 [WASHER IR HIE 016.5x950x3 2
11 0906171-0006  |PIN CUTTER FO 2
12 MK 14X1-5 0906108-0001  |CONE SLOT OF OPEN NUT MODEL 1BRAFREZEAMI4 2
13 0906152-0014 |WASHER10 10 2
14 906108-002 0906108-0002 |CONE SLOT OF OPEN NUT MODEL 1EKAFFEIREMI0 2
15 0906151-0004 [GASKET10 FHIE 10 2
16 0904206-0007 |COVER N 2




@p € un 18 1749 43 aa a2 ap 10 8

j { Q:ﬁ

—_
=T

||
>
| p—

)
L

@8 @ @9 @ @ @3 @ @6) @2
ONT FORK ASSEM (;

S/N Part No. Description Part name Qty.
1 0906171-0002  |PIN CUTTER 2,5x30 JF O 452x20 1
2 0906108-0002 |CONE SLOT OF OPEN NUT MODEL M10 1ERAFREIZRAMI0 1
3 0906152-0005 |GASKET10 10 1
4 0503302-0001 [BUSH,STEERING ROD CLIP FH R RFE 2
5 0503309-0001 [GASKET, HANDLE BAR CLIP B AR FEHBE 2
6 503300-016 0503300-0047 |STEERING STEM DL 1
7 0906101-0003 |HEXANGULAR BOLT M8x60 FNAIRFEMEx60 2
8 503301- 0503301-0003  [STEERING ROD CLIP AR RF 2
9 503306- 0503002-0001  |STEERING STEM CLIP WASHER HRFERR 1
10 503306- 0503306-0002 |WIRE CLIP OF STEERING STEM HrEELF 1
11 0600003-0001  [CLIP. HANDLE BAR PROTECT FHRERERT 2
12 600004- 0600004-0001  [SEAT,HANDLE BAR PROTECT FHRERXE R 2
13 370100-001 0370100-0014 |LEFT HANDLEBAR PROTECTOR EFHENAE 1
14 371100-056 0371100-0056 |LEFT HANDLEBAR SWITCH FALE RIS 1
15 600001-020 0600001-0135 |HANDLEBAR FiEE 1
16 600100-001 0904303-0001  |Rubber grip FiER 2
17 503001-002 0503001-0002 [CLIP, HANDLE BAR HRERF 2
18 0906104-0033 |HEXANGULAR BOLT M8x1x55 A Sk B MEX 1x55 4
19 901400-074 0901100-0074 |LEFT REARVIEW MIRROR ERMEE 1

20 372100-005 0372100-0005 [LEFT HANDLE COMP EF At 1

21 0350202-0001 [METER DOWN SUPPORT IS 1

22 0350201-0001 [METER UPMETER EIST 1

23 351000-059 0351000-0059 [INSTRUMENT ASSY DR B 1

24 351030-008 0351030-0008 |METER R.COVER eI 1

25 351021-027 0351021-0006  [METER F.COVER DERATE 1

26 0901010-0001  [CLIP, MIRROR SEAT BiEER T 2

27 600201-007 0600201-0003 [THROTTLE ASSY hniHEs 1

28 372200-006 0372200-0006 [RIGHT HANDLE COMP AF AL 1

29 503200-003 0503200-0003 |HELEE,HANDLE UNDER HEiE-REE 1

30 430600-029 0430600-0029  [R.BREAK CABLE [EEIEENES 1

31 607000-076 0607000-0076 [CABLE,THROTTLE i INES 1

32 606000-004 0606000-0004  [Clutch CABLE EERNE 1

33 370200-001 0370200-0001  |RIGHT HANDLEBAR PROTECTOR A FHRERE 1

34 901200-075 0901200-0075  |RIGHT REARVIEW MIRROR AR 1

35 0443000-0058  [DISK BRAKE ASSY FEFIS AL 1

53510-329 jobb hats6 féknyereg
53520-329 bal hatso féknyereg
53510-329A bal elsé féknyereg
53520-329A jobb elsé féknyereg
53560-329-S7 Fofékhenger
TBFF0589 fékatereszt6 csavar 10x22x1,25
53540-329-S7 fékelosztod
9A-53540-8A Fékcesd ateresztd csavar 10x35x1,25
53512-329 elsé fékesd
53513-329 F%ki:sé 120 cm (f6fékhenger els6 eloszto
kozott)
53511-329 Hats6 fékesé 50 cm
53514-329 0sszekotd fékesd 32 cm

F19-51004-0

fékeso tartd




O@2E @ & (&) @ (8) ) a2z Aa3da
ooo I &® ==
o o & C:ﬁ s guil  J
S :E
e = a7 15
S/N Part No. Description Part name Qty.
1 024012-0004 Adjusting shim d:30 2
2 151400-024 0151400-0024  |Oil seal 24x32x4 2
3 902005-098 0902005-0098  [Bush 30x25x10x 2
4 243087-001 0243087-0001  [Axle gear 2
5 243088-001 0243088-0001  [Planet gear 5
6 243016-030 0243016-0030  [Rear axle disc brake base 1
7 902012-128 0902012-0128  [Bearong d:100 2
8 151400-025 0151400-0025  [Oil seal 75x100x9 2
9 243089-001 0243089-0001  [Differential housing 1
10 0507002-0001  [Butter mouth 1
11 0243017-0020  [Rear axle brake bracket 1
12 243090-001 0243090-0001  [Differential left half shell 1
13 0906130-0003 _ [Elastic pad d:8 18
14 0906172-0009  [Hexangular bolt M8x25 6
15 906153-018 0906153-0018  [Circlip for shaft d:10 1
16 0906103-0005  [Hexangular bolt M8x20 12
17 243091-001 0243091-0001  [Differential right half shell 1
18 0902018-0023  [Axle d:12 1
19 405101-0031 0405101-0031  [Sprocket wheel basic 1




